
   
 

Page | i 

 

 

 

SUPPLEMENTAL APPENDIX: 
CENTRALIZED TREATMENT COST 

ESTIMATE METHODOLOGY  

 
 

LAST UPDATED: JUNE 2024  

 



   
 

 State Water Resources Control Board           Page | ii  
 

This supplemental appendix is related to the Drinking Water Needs Assessment’s Cost 
Assessment Component. Learn more here: Appendix: Cost Assessment Methodology. 

CONTENTS 

SUPPLEMENTAL APPENDIX: CENTRALIZED TREATMENT COST ESTIMATE 
METHODOLOGY ............................................................................................................................ I 

INTRODUCTION ............................................................................................................................ 5 
[...]
1,400 – 2,100 $1,847,000 $4,379,237 

 

Equation 43: Surface Water Treatment Package Plant Installed Capital Cost 

Surface Water Treatment Package Plant = Equipment & Material Cost (E) + Total Cost 
Adjustments 

where,  

Total Cost Adjustments = E x 0.031 (inflation) + E x 0.32211 (regional) + E x 0.1 
(electrical) + E x 0.2 (planning & construction + E x 0.2 (engineering services) + E x 0.1 
(legal and administrative) + E x 0.25 (contingency) + E x 0.15 (overhead) + E x 0.02 
(permitting/environmental) 

The following sections provide detailed overview of the State Water Board’s capital cost 
component estimates for the surface water treatment package plant. 

Filtration 

Filtration is the most commonly used treatment process to remove turbidity, organic matter, 
and harmful bacteria from water. In the Cost Assessment Model,212 filter cost estimates across 
different flow rates were collected for many types of filters from multiple vendors. The cost is 
adjusted to current ENR CCI values. Table 68 summarizes all the capital cost estimates for the 
filters, excluding the engineering multiplier applied in the 2021 Cost Assessment Model. 

 
209 Flow ranges are based on an assumed treatment rate range developed by Corona Environmental and utilized I 
the 2021 Cost Assessment Model 
210 The installed capital cost estimate in this table were developed for an urban region. The cost estimates are 
lower in suburban or rural regions. 

211 The equation assumes an urban county.  
212 Attachment C3: Treatment Cost Methodology Details (p. 10) 
https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/needs/c3.pdf 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/needs/c3.pdf


 

 State Water Resources Control Board           Page | 88  
 

Table 68: Summary of Estimated Filtration Costs 

Flow Rate Range (gpm)213 Cost Estimate 

1 - 175 $266,000 

175 - 300 $372,000 

300 - 700 $553,000 

700 – 1,400 $738,000 

1,400 – 2,100 $1,139,000 

 

Handheld Turbidimeter 

Turbidity, or the relative clarity of water, can interfere with the effectiveness of surface water 
treatment. Monitoring turbidity, such as via a handheld turbidimeter, is a necessary indicator of 
adequate surface water treatment. The Cost Assessment Model assumes $2,363 for a 
handheld turbidity meter. This cost estimate was developed in 2023 utilizing the average of two 
vendor-provided quotes.214 
 

Water Main 

The Cost Assessment Model assumes that water systems can achieve either full or partial 4-
log virus treatment in a water main. The Cost Assessment Model assumes a new water main 
is needed for each water system included in the analysis for all estimated flow ranges due to a 
lack of available asset-related data for Failing water systems.  
 
The Cost Assessment Model assumes the modeled water mains are 12-inch polyvinyl chloride 
(PVC) for all estimated flow rates. The Cost Assessment Model utilizes guidance in U.S. EPA's 
Disinfection Profiling and Benchmarking Technical Guidance Manual to develop estimated 
water main lengths based on estimated flow rates for each water system included in the 
analysis Equation 44. The Cost Assessment Model’s assumptions are summarized in the 
Appendix section, 4-log Virus Treatment Capital Cost Components & Assumptions, above.  
 
The Cost Assessment’s water main cost assumption is $220 per linear foot. This cost estimate 
was developed in 2023 utilizing internal and external water main quotes.215 Underlying water 
main cost estimate assumptions are detailed below: 

• Material cost for 12" PVC C900216 = $55/lf 

 
213 Flow ranges are based on an assumed treatment rate range developed by Corona Environmental and utilized I 
the 2021 Cost Assessment Model. 
214 $2,363 handheld turbidimeter cost estimate derived from averaging two quotes: $1,926 (2023) from Hach 

2100Q Portable Turbidimeters (https://www.hach.com); and $2,800 (2023) from a U.S based vendor. The vendor 
has requested confidentiality; therefore, the vendor’s name cannot be provided. 
215 $250/lf (2022) State Water Board funded Tulare City consolidation project; $198/lf (2022) from provided the by 
City of Independence’s Construction Project Manager; and $220/lf (2023) from Ferguson Water Works, assuming 
average installation cost. 
216 C900 PVC: C900 is the American Water Works Association (AWWA) standard for cast-iron-pipe-equivalent 
outside diameter PVC pressure pipe and fabricated fittings covering nominal pipe sizes from 4 inches through 12 

 

https://www.hach.com/


 

 State Water Resources Control Board           Page | 89  
 

• Installation cost vary with location accessibility, material, and other installation 
conditions and typically ranges from $75 to $255/lf217 

• For the purpose of the cost model estimate, assume average installation cost = $165/lf 

Equation 44: Installed Water Main Cost Assumption 

Cost/Lf = Material ($55) + Installation ($165) = $220/lf 

Tank  

The Cost Assessment Model includes the estimated cost of a new tank or tanks with an inlet, 
outlet, and a baffling mechanism for flow rates greater than 700 gpm, in addition to a water 
main, to achieve needed chlorine contact time. Water systems with estimated flow rate ranges 
between 700 to 1,400 gpm are modeled for one new tank and water systems with estimated 
flow rate ranges between 1,400 to 2,100 gpm are modeled for two new tanks. Water systems 
with less than 700 gpm estimated flow rates do not have a new tank modeled for them as it is 
assumed that disinfection will occur completely in the water main for these water systems.  

The Cost Assessment Model’s tank cost assumption is $20/gallon.218 This cost estimate was 
developed using two external vendor quotes with assumed flow rates between 700 – 2,100 
gpm.  

Small-Scale Supervisory Control and Data Acquisition (SCADA) for Chlorination  

Use of SCADA is recommended for continuous monitoring of chlorination systems. This is to 
ensure compliance with 4-log virus treatment through maintaining the required disinfection 
contact time. The cost of a small-scale SCADA system can vary significantly due to the size of 
the water system, treatment technology, and complexity of the SCADA system.  

The Cost Assessment Model utilizes a small-scale SCADA vendor provided quote from 2023 
that is chlorination specific.219 This device’s capital cost is assumed to be $18,000. The SCADA 
system cost covers installation and equipment ($14,000) as well as a one-year software and 
cloud protection plan ($4,000).  

Chlorine Analyzer  

A chlorine analyzer is necessary to accurately monitor free chorine, provide real-time results, 
and ensure regulatory compliance. Chlorine analyzer costs may vary depending on a water 
system’s geographical location as well as the device’s display and data logging features. The 

 
inches. C900 pipes and fittings must comply with the Safe Drinking Water Act requirements, meaning for potable 
water transmission and distribution. The C900 standard does not include injection-molded PVC fittings. 
217 Ferguson Water Works pipeline installation range.  
218 $20/gallon was derived from reviewing two external vendor quotes: $36/gallon (2023) from Highland Tanks for 
a fully furnished tank; and $18/gallon (2023) from Clear Water Store, which includes all the inlet, outlet, and 
baffling mechanisms. 
219 Xio - Installation and equipment ($14,000) and software & cloud protection plan (per month) $300 - $400 – 
Chlorination specific. 



 

 State Water Resources Control Board           Page | 90  
 

Cost Assessment Model assumes $4,000 for a chlorine analyzer. This cost estimate was 
developed in 2023 by average quotes collected through internal and external research.220  

pH Analyzer  

If the pH is too high or too low, the efficiency of chlorine as a disinfectant can be compromised. 
Therefore, a pH analyzer is necessary to accurately monitor the pH value of water for its 
acidity or alkalinity. The Cost Assessment Model’s cost estimate for a pH analyzer is $1,081. 
This cost estimate was developed in 2023 by averaging two external quotes.221 

SURFACE WATER TREATMENT PACKAGE PLANT O&M COST COMPONENTS & 
ASSUMPTIONS  

The Cost Assessment Model includes the O&M cost components for surface water treatment 
as summarized in Table 69. Labor and electricity are applied as separate budgetary items 
consistent with all other treatments. 
 
Table 69: Summary of Surface Water Treatment Package Plant Operational Costs 

Cost Elements Cost Estimate Method 

Components  

Coagulant  $2.75/lb 

Filter Aid - Nonionic Polymer $2/lb 

Filter Media Replacement $220222 

Pre/post Treatment pH Adjustment Sodium hydroxide (caustic): $2.75/lb 

Turbidity Standards Calibration Kit $284223 

Chlorine Analyzer Reagent for 4-log Virus 
Treatment 

$1,008224 

12.5% Liquid Sodium Hypochlorite 
(NaOCl) for 4-log Virus Treatment 

$7.80/gallon 

Electrical Cost Based on Equation 6 

Labor Cost 
• 25 % of T3 operator grade salary 

o $127,992x 0.25 = $31,998 

Cost Adjustments  

Regional Multiplier  
• Rural Counties (0%)  

• Suburban Counties (+30%)  

 
220 $4,000 chlorine cost estimate derived from the following quotes: $4,000 (2019) from State Water Board funded 
project: Linda County Water District Well 17 Water Treatment Plant and Storage Tank Project; $3,000 - $5,000 
(2023) from the vendor - Hach (http://www.hach.com); and $3,803 (2023) from the vendor JPR Systems 
(Yokogawa) (http://www.jprsystems.com) 
221 $1,081 pH analyzer cost estimate derived from the following quotes: $790 (2023) from vendor Hach 
(http://www.hach.com); and $1,372 from vendor Thermo Fisher Scientific (https://www.thermofisher.com) 
222 Represents annual cost of filter media. 
223 Represents annual cost of turbidity standards calibration kit. 
224 Represents annual cost of chlorine analyzer reagent for 4-log virus treatment.  

http://www.hach.com/
http://www.jprsystems.com/
http://www.jprsystems.com/
http://www.hach.com/
https://www.thermofisher.com/


 

 State Water Resources Control Board           Page | 91  
 

Cost Elements Cost Estimate Method 

• Urban Counties (+32%) 

Inflation  3.1% 

 
Chemical demand is calculated in $/lb. To calculate the estimated volumetric need for 
treatment chemicals, the following formula225 is used in the Cost Assessment Model: 

Equation 45: Calculation for Chemical Demand 

lb/day = (MGD x (ppm or mg/L) x 8.34 lbs/gal) ÷ % purity (if applicable) 

Equation 46: Surface Water Treatment Package Plant O&M Cost 

Surface Water Treatment Package Plant O&M Cost = Operational Cost + Electrical Cost + 
Labor Cost + Total Cost Adjustments 

where, 

Total Cost Adjustments = (Operational + Electrical + Labor) x 0.32 (regional)226 + 
(Operational + Electrical + Labor) x 0.031 (inflation) 

Coagulant - Ferric Chloride  

According to the U.S. EPA 1991 Surface Water Treatment Guidance,227 a coagulant must be 
used at all times while the treatment plant is in operation. This is because dependable removal 
of Giardia cysts cannot be guaranteed if water is filtered without coagulation. Coagulants are 
used to clump suspended solid particles in the water. Typically, coagulation includes iron or 
aluminum salts which have a positive charge such as polyaluminum chloride. The Cost 
Assessment Model assumes $2.35 per pound for coagulant. This cost estimate was developed 
in 2023 and is based on two vendor-provided quotes.228 Equation 47 below provides the 
formula to calculate estimated annual coagulant cost. 
 

Equation 47: Annual Coagulant Demand Cost Calculation  

$ / year = (MGD x (ppm or mg/L229) x 8.34 lbs/gal) x 365 days/year x $2.35 /lb 

 
225 Adopted from the units and conversion factors document for chlorination and chemical dosage calculations 
documentation provided by the State Water Board in 2016.  
https://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/2016/treat_exam_conversio
n.pdf 
226 Regional multiplier assuming an urban county. 
227 U.S. EPA 1991 Surface Water Treatment Guidance  
https://www.epa.gov/sites/default/files/2015-
10/documents/guidance_manual_for_compliance_with_the_filtration_and_disinfection_requirements.pdf 
228 $2.35/lb coagulant cost estimate is based on: $1.70/lb (2023) from Univar Solutions) 
(https://www.chemcentral.com/water-treatment/delpac-2000-technical-grade-nsf-55-gallon-drum-16145815.html); 
and $2.00 - $4.00/lb from a U.S based vendor. The vendor has requested confidentiality; therefore, the vendor’s 
name cannot be provided. 
229 Coagulant demand depends upon the source water quality, which can fluctuate due to weather conditions. For 
purposes of the Cost Assessment, it is assumed that coagulant demand is 10 mg/l. 

https://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/2016/treat_exam_conversion.pdf
https://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/2016/treat_exam_conversion.pdf
https://www.epa.gov/sites/default/files/2015-10/documents/guidance_manual_for_compliance_with_the_filtration_and_disinfection_requirements.pdf
https://www.chemcentral.com/water-treatment/delpac-2000-technical-grade-nsf-55-gallon-drum-16145815.html


 

 State Water Resources Control Board           Page | 92  
 

Filter Aid - Nonionic Polymer 

Filter aids are used to remove suspended solids to some extent from the water which tend to 
clog the filter medium during the filtration process. They improve efficiency of the filter and 
prevent clogging. The Cost Assessment Model assumes $2.00 per pound for filter aid. This 
cost estimate was developed in 2023 and is based on a vendor-provided quote for a California 
water system in 2020.230 Equation 48 below provides the formula to calculate annual filter aid 
cost. 

Equation 48: Annual Filter Aid Demand Cost Calculation 

$ / year = (MGD x (ppm or mg/L231) x 8.34 lbs/gal) x 365 days/year x $2.00/lb 
 

Filter Replacement 

Contaminants can build up on filters over time, clogging the pores. Sometimes, these 
contaminants can leach back into treated water and contaminate it. Filter replacement is 
necessary to maintain filtration efficiency.  
 
Table 70 summarizes the U.S. EPA’s 2023 WBS Model cost data for filtration replacement cost 
by varying million gallons per day (MGD) demand. Due to the low variation in the unit cost 
across flow ranges within the U.S. EPA’s Model, the Cost Assessment Model utilizes an 
annual average unit cost of $220, for all flow ranges, for filter replacement. 

Table 70: U.S. EPA 2023 WBS Model Filter Replacement Cost232 

Size Needed (MGD) Size Selected (MGD) Avg. Unit Cost 

0 0.05 $154 

0.051 0.144 $154 

0.145 0.2 $171 

0.201 0.5 $266 

0.501 1 $266 

1.001 2 $266 

2.001 5 $266 

 

Pre/post Treatment pH Adjustment 

pH is an indicator of the acidity or alkalinity of water. Throughout various stages of water 
treatment, specific pH levels are needed to ensure that treatment chemicals react effectively 
with contaminants. As a result, pre- and post- pH adjustment may be necessary. Sulfuric acid 

 
230 Contra Costa Water District, Quotes based on bid document from Polydyne Inc 
https://www.ccwater.com/DocumentCenter/View/8621/2100-ITB-NONIONIC-POLYMER-BID-RESULTS?bidId= 
231 Filter aid demand depends upon the source water quality, which can fluctuate due to weather conditions. For 
purposes of the Cost Assessment, it is assumed that filter aid demand is 1 mg/l. 
232 These estimates were sourced from the U.S. EPA’s WBS Reverse Osmosis and Nanofiltration (RO/NF) Model. 
https://www.epa.gov/system/files/other-files/2022-03/reverse-osmosis-and-nanofiltration-ro-and-nf-.xlsm.xlsm 

https://www.ccwater.com/DocumentCenter/View/8621/2100-ITB-NONIONIC-POLYMER-BID-RESULTS?bidId=
https://www.epa.gov/system/files/other-files/2022-03/reverse-osmosis-and-nanofiltration-ro-and-nf-.xlsm.xlsm


 

 State Water Resources Control Board           Page | 93  
 

and sodium hydroxide (caustic) are the most commonly used substances for neutralizing acids 